
Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

4

SG

07

Illustration

407-00

Restrictions

Rabbit/GTI

UPD

597

22:17

Remarks

ETKA

page: 001 EPIS 474

USA

track control arm
wheel bearing housing
stabilizer

front BGP,BGQ

 (1A)   1K0 407 151 AA track control arm left 1

 (1A)   1K0 407 152 AA track control arm right 1

  2A   1K0 407 182 bonded rubber mounting 2

 (3A)   1K0 199 231 J bracket left 1

 (3A)   1K0 199 232 J bracket right 1

   4   N   101 410 01 bolt, hex. hd. (combi.) M12X1,5X110 2

   5   N   105 797 01 bolt, hex. hd. with shoulder M10X76 4

  6A   1K0 407 255 N wheel bearing housing left 1 PR-1ZP

 (6A)   1K0 407 256 N wheel bearing housing right 1 PR-1ZP

  (7)   1K0 407 365 C ball joint left 1

  (7)   1K0 407 366 C ball joint right 1

   8   N   909 429 01 hex. nut, self-locking M12X1,5 2

   9 + N   103 320 01 shouldered hex. nut M10 6

  10   N   906 350 01 hex. nut, self-locking M12X1,5 2

  11   4D0 505 445 ball screw M12X1,5X45 X

  12 shock absorber
             see illustration: 411-00

  13   N   909 548 01 innensechsrund-linsenschraube M12X1,5X80 2

  14   N   101 064 02 shouldered hex. nut,
self-locking

M12X1,5 2

  15   N   910 406 01 bolt, hex. hd. (combi.) M16X1,5X80X61 2

 (16)   1K0 411 303 AK stabilizer, complete
                  marked with:

22,5X3,5
blue

1 PR-0AD

  17   1K0 411 315 D connecting link 2

  18   N   015 081 4 shouldered hex. nut M12X1,5 2

  18A   N   015 081 4 shouldered hex. nut M12X1,5 2

  19   N   910 734 01 bolt, hex. hd. with shoulder AM8X75-TC-TM 4

  20   1T0 498 621 wheel bearing with mounting
parts

2 PR-1ZP

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

4

SG

07

Illustration

407-00

Restrictions

Rabbit/GTI

UPD

597

22:17

Remarks

ETKA

page: 002 EPIS 474

USA

Pos Part Number Name Qty ModelRemarks

  22 bracket
             see illustration: 199-20

  23 sub-frame
             see illustration: 199-20

  24   N   910 398 01 bolt, hex. hd. with shoulder M12X1,5X90 2

et_bt2.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

4

SG

07

Illustration

407-02

Restrictions

Rabbit/GTI

UPD

597

22:17

Remarks

ETKA

page: 001 EPIS 474

USA

track control arm
wheel bearing housing
stabilizer

front front drive+
GTI

 (1A)   1K0 407 151 AA track control arm left 1

 (1A)   1K0 407 152 AA track control arm right 1

 (2A)   1K0 407 182 bonded rubber mounting 2

 (3A)   1K0 199 231 J bracket left 1

 (3A)   1K0 199 232 J bracket right 1

   4   N   101 410 01 bolt, hex. hd. (combi.) M12X1,5X110 2

   5   N   105 797 01 bolt, hex. hd. with shoulder M10X76 4

  6A   1K0 407 255 N wheel bearing housing left 1 PR-1LL,1LV

 (6A)   1K0 407 256 N wheel bearing housing right 1 PR-1LL,1LV

  (7)   1K0 407 365 C ball joint left 1

  (7)   1K0 407 366 C ball joint right 1

   8   N   909 429 01 hex. nut, self-locking M12X1,5 2

   9 + N   103 320 01 shouldered hex. nut M10 6

  10   N   906 350 01 hex. nut, self-locking M12X1,5 2

  11   4D0 505 445 ball screw M12X1,5X45 8

  12 shock absorber
             see illustration: 411-02

  13   N   909 548 01 innensechsrund-linsenschraube M12X1,5X80 2

  14   N   101 064 02 shouldered hex. nut,
self-locking

M12X1,5 2

  15   N   910 406 01 bolt, hex. hd. (combi.) M16X1,5X80X61 2

 (16)   1K0 411 303 R stabilizer, complete
                  marked with:

23,6X3,5
green

1 PR-0AE

  17   1K0 411 315 D connecting link 2

  18   N   015 081 4 shouldered hex. nut M12X1,5 2

  18A   N   015 081 4 shouldered hex. nut M12X1,5 2

  19   N   910 734 01 bolt, hex. hd. with shoulder AM8X75-TC-TM 4

  20   1T0 498 621 wheel bearing with mounting
parts

2

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

4

SG

07

Illustration

407-02

Restrictions

Rabbit/GTI

UPD

597

22:17

Remarks

ETKA

page: 002 EPIS 474

USA

Pos Part Number Name Qty ModelRemarks

  22 bracket
             see illustration: 199-20

  23 sub-frame
             see illustration: 199-20

  24   N   910 398 01 bolt, hex. hd. with shoulder M12X1,5X90 2

et_bt2.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

4

SG

07

Illustration

407-78

Restrictions

Rabbit/GTI

UPD

597

22:18

Remarks

ETKA

page: 001 EPIS 474

USA

drive shaft
for 5 speed manual transmiss.

front BGP,BGQ

   1   1K0 407 271 BL drive shaft with constant
velocity joints

left 1

  (1)   1K0 407 272 EB drive shaft with constant
velocity joints

right 1

   2   N   910 406 01 bolt, hex. hd. (combi.) M16X1,5X80X61 2

   3   N   911 082 01 bolt, with polygon socket hd.
.

M8X48 12

   4   8E0 407 357 plate 6

   5   1J0 407 721 C cover for joint shaft right 1

   6   N   100 111 05 screw, hex. hd. M10X28 2

  10 * 8D0 407 309 sealing washer 90MM 2

  11 * 113 517 279 circlip 24,5X2 2

  12 * 113 501 327 A concave washer
(internal teeth)

2

  13 + N   904 425 01 clip 32X10X0,8 2

  14 + N   904 425 01 clip 32X10X0,8 2

  15 * N   907 724 01 clip 92,5X10X1 2

  16 * 321 407 287 concave washer 2

  17 * 321 407 295 A thrust ring 25,1X6,95 2

  18 * 171 407 297 C circlip 2

  20   1K0 498 103 constant velocity joint with
boot, attachment parts and
grease

inner 2

 (20)   1K0 498 103  X constant velocity joint with
boot, attachment parts and
grease

inner 2

  21   1K0 498 201 cv boot with attachment
parts and grease

inner 2

  22   1K0 498 203 cv boot with attachment
parts and grease

outer 2

  23   1K0 498 099 wheel shaft outer with joint
and attachment parts

2

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

4

SG

07

Illustration

407-78

Restrictions

Rabbit/GTI

UPD

597

22:18

Remarks

ETKA

page: 002 EPIS 474

USA

Pos Part Number Name Qty ModelRemarks

 (23)   1K0 498 099  X wheel shaft outer with joint
and attachment parts

2

  30 * G   052 738 A2 grease for constant velocity
joint

120G
outer

X

 (30) * G   052 133 A3 high temperature grease 120G
inner

X

  31   D   454 300 A2 sealant 125G
inner

X

et_bt2.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

4

SG

07

Illustration

407-80

Restrictions

Rabbit/GTI

UPD

597

22:18

Remarks

ETKA

page: 001 EPIS 474

USA

drive shaft
for 6 speed manual transmiss.

front BPY

   1   1K0 407 271 EE drive shaft with constant
velocity joints

left 1

  (1)   1K0 407 451 TX drive shaft with constant
velocity joints

left 1

  (1)   1K0 407 272 JB drive shaft with constant
velocity joints

right 1

  (1)   1K0 407 454 GX drive shaft with constant
velocity joints

right 1

   2   N   910 406 01 bolt, hex. hd. (combi.) M16X1,5X80X61 2

   3   N   909 911 02 bolt, with polygon socket hd.
.

AM10X52 12

   4   443 407 357 B plate 6

   5   1J0 407 721 G shield right 1

   6   N   100 111 05 screw, hex. hd. M10X28 2

  10 * 1J0 407 115 H sealing cap inner 2

  11 * 1K0 407 298 A lock ring 28X1,5 2

  12 * N   909 473 01 clip 75X10X1 2

  13 * N   106 091 01 hose clip 34,7X10X0,8 2

  14 * N   106 091 01 hose clip 34,7X10X0,8 2

  15 * N   906 307 01 retaining clip 102,5X10X1 2

  16 * 1J0 407 287 concave washer 2

  17 * 1J0 407 295 thrust ring 29,7X12,5 2

  18 * 1J0 407 297 lock ring 2

  20   1K0 498 103 A constant velocity joint with
boot, attachment parts and
grease

inner 2

 (20)   1K0 498 103 AX constant velocity joint with
boot, attachment parts and
grease

inner 2

  21   1K0 498 201 A cv boot with attachment
parts and grease

inner 2

  22   1K0 498 203 A cv boot with attachment
parts and grease

outer 2

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

4

SG

07

Illustration

407-80

Restrictions

Rabbit/GTI

UPD

597

22:18

Remarks

ETKA

page: 002 EPIS 474

USA

Pos Part Number Name Qty ModelRemarks

  23   1K0 498 099 B wheel shaft outer with joint
and attachment parts

2

 (23)   1K0 498 099 BX wheel shaft outer with joint
and attachment parts

2

  30 * G   052 181 A3 high temperature grease 120G X

  31   D   454 300 A2 sealant 125G
inner

X

et_bt2.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

4

SG

07

Illustration

407-82

Restrictions

Rabbit/GTI

UPD

597

22:18

Remarks

ETKA

page: 001 EPIS 474

USA

drive shaft
for 6 speed automatic transm.

front BPY

   1   1K0 407 271 EE drive shaft with constant
velocity joints

left 1

  (1)   1K0 407 451 TX drive shaft with constant
velocity joints

left 1

  (1)   1K0 407 272 KJ drive shaft with constant
velocity joints

right 1

  (1)   1K0 407 454 NX drive shaft with constant
velocity joints

right 1

   2   N   910 406 01 bolt, hex. hd. (combi.) M16X1,5X80X61 2

   3   N   909 911 02 bolt, with polygon socket hd.
.

AM10X52 12

   4   443 407 357 B plate 6

   5   1K0 407 721 A cover for joint shaft right 1

   6   N   100 111 05 screw, hex. hd. M10X28 3

  10 * 1J0 407 115 H sealing cap inner 2

  11 * N   012 374 1 lock ring 28X1,5 2

  12 * N   909 473 01 clip 75X10X1 2

  13 * N   106 091 01 hose clip 34,7X10X0,8 2

  14 * N   106 091 01 hose clip 34,7X10X0,8 2

  15 * N   906 307 01 retaining clip 102,5X10X1 2

  16 * 1J0 407 287 concave washer 2

  17 * 1J0 407 295 thrust ring 29,7X12,5 2

  18 * 1J0 407 297 lock ring 2

  20   1K0 498 103 A constant velocity joint with
boot, attachment parts and
grease

inner 2

 (20)   1K0 498 103 AX constant velocity joint with
boot, attachment parts and
grease

inner 2

  21   1K0 498 201 A cv boot with attachment
parts and grease

inner 2

  22   1K0 498 203 A cv boot with attachment
parts and grease

outer 2

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

4

SG

07

Illustration

407-82

Restrictions

Rabbit/GTI

UPD

597

22:18

Remarks

ETKA

page: 002 EPIS 474

USA

Pos Part Number Name Qty ModelRemarks

  23   1K0 498 099 B wheel shaft outer with joint
and attachment parts

2

 (23)   1K0 498 099 BX wheel shaft outer with joint
and attachment parts

2

  30 * G   052 181 A3 high temperature grease 120G X

  31   D   454 300 A2 sealant 125G
inner

X

et_bt2.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

4

SG

07

Illustration

407-84

Restrictions

Rabbit/GTI

UPD

597

22:18

Remarks

ETKA

page: 001 EPIS 474

USA

drive shaft
for 6 speed automatic transm.

front BGP,BGQ

   1   1K0 407 271 BP drive shaft with constant
velocity joints

left 1

  (1)   1K0 407 272 EF drive shaft with constant
velocity joints

right 1

   2   N   910 406 01 bolt, hex. hd. (combi.) M16X1,5X80X61 2

   3   8N0 407 297 lock ring 27X2,5 2

   4   1J0 407 721 C cover for joint shaft 1

   5   N   100 111 05 screw, hex. hd. M10X28 2

  10 * N   910 921 01 lock ring 24X1,2 2

  11 * N   105 997 01 hose clip 89,5X9X0,6 2

  12 + N   904 425 01 clip 32X10X0,8 2

  13 * N   105 771 01 hose clip 36,1X7X0,7 2

  14 * N   907 724 01 clip 92,5X10X1 2

  15 * 321 407 287 concave washer 2

  16 * 321 407 295 A thrust ring 25,1X6,95 2

  17 * 171 407 297 C circlip 2

  20   1KM 498 103 constant velocity joint with
boot, attachment parts and
grease

inner 2

  21   1KM 498 201 cv boot with attachment
parts and grease

inner 2

  22   1K0 498 203 A cv boot with attachment
parts and grease

outer 2

  23   1KM 498 099 wheel shaft outer with joint
and attachment parts

2

  30 * G   052 738 A2 grease for constant velocity
joint

120G
outer

X

 (30) * G   052 186 A3 grease for triple roller
joint

140G
inner

X

  31 not a spare part for this
model

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

4

SG

09

Illustration

409-20

Restrictions

Rabbit/GTI

UPD

597

22:18

Remarks

ETKA

page: 001 EPIS 474

USA

differential
flange shaft
for 5 speed manual transmiss.

HGR

   1   0A4 409 021 E differential 62/17 1

   2   096 323 981 taper roller bearing 41X68X17,5 1

   3   096 323 981 taper roller bearing 41X68X17,5 1

   4   02S 498 081 A 1 set of differential pinions ball:84mm 1

  4A   N   905 387 01 expansion pin 5,4X28,5 1

   5   02A 409 210 adjusting washer 0,65 X

  (5)   02A 409 210 A adjusting washer 0,7 X

  (5)   02A 409 210 B adjusting washer 0,75 X

  (5)   02A 409 210 C adjusting washer 0,8 X

  (5)   02A 409 210 D adjusting washer 0,85 X

  (5)   02A 409 210 E adjusting washer 0,9 X

  (5)   02A 409 210 F adjusting washer 0,95 X

  (5)   02A 409 210 G adjusting washer 1 X

  (5)   02A 409 210 H adjusting washer 1,05 X

  (5)   02A 409 210 J adjusting washer 1,1 X

  (5)   02A 409 210 K adjusting washer 1,15 X

  (5)   02A 409 210 L adjusting washer 1,2 X

  (5)   02A 409 210 M adjusting washer 1,25 X

   7 not a spare part

   8   02J 409 189 A seal left 1

  8A not a spare part

  8B   02J 409 528 A seal right 1

  8D   G   052 128 A1 sealing grease for
seal

50G 1

   9   02A 409 343 C flange shaft D=100MM 1

  10   02A 409 343 C flange shaft D=100MM 1

  11   084 409 379 pressure spring 2

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

4

SG

09

Illustration

409-20

Restrictions

Rabbit/GTI

UPD

597

22:18

Remarks

ETKA

page: 002 EPIS 474

USA

Pos Part Number Name Qty ModelRemarks

  12   02J 409 378 thrust washer 2

  13   020 409 374 tapered ring 2

  14   N   905 645 01 circlip 28,5 2

  15   02J 409 359 bolt, with hex. socket
hd.

83MM 2

  16              see illustration: 301-40

et_bt2.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

4

SG

09

Illustration

409-30

Restrictions

Rabbit/GTI

UPD

597

22:18

Remarks

ETKA

page: 001 EPIS 474

USA

differential
flange shaft
for 6 speed manual transmiss.

GVT

  (1)   02Q 409 021 H differential 71/18/23 1 GVT,JLW

   2   02M 517 185 A taper roller bearing 48X76X18 1

   3  >02Q 498 081 1 set of differential pinions ball:92mm 1

   4 * N   909 737 01 expansion pin 5,4X35 1

   5   002 517 185 A taper roller bearing 46X75X18 1

   6   02Q 409 208 washer 54X76 1

   7   02B 409 210 adjusting washer 0,65 X

  (7)   02B 409 210 A adjusting washer 0,7 X

  (7)   02B 409 210 B adjusting washer 0,75 X

  (7)   02B 409 210 C adjusting washer 0,8 X

  (7)   02B 409 210 D adjusting washer 0,85 X

  (7)   02B 409 210 E adjusting washer 0,9 X

  (7)   02B 409 210 F adjusting washer 0,95 X

  (7)   02B 409 210 G adjusting washer 1 X

  (7)   02B 409 210 H adjusting washer 1,05 X

  (7)   02B 409 210 J adjusting washer 1,1 X

  (7)   02B 409 210 K adjusting washer 1,15 X

  (7)   02B 409 210 L adjusting washer 1,2 X

  (7)   02B 409 210 M adjusting washer 1,25 X

  10   02M 409 343 D flange shaft left 1

  11   N   906 353 01 lock ring 30,5X1,5 2

  12   02M 409 374 A tapered ring 2

  13   02M 409 378 A thrust washer 32X47 2

  14   084 409 379 pressure spring 2

  15   02M 409 375 protective ring 1

  19   02Q 409 344 flange shaft right 1

  24   02Q 409 375 A protective ring 1

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

4

SG

09

Illustration

409-30

Restrictions

Rabbit/GTI

UPD

597

22:18

Remarks

ETKA

page: 002 EPIS 474

USA

Pos Part Number Name Qty ModelRemarks

  30   02J 409 359 bolt, with hex. socket
hd.

83MM 2

  40              see illustration: 301-45

et_bt2.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

4

SG

11

Illustration

411-00

Restrictions

Rabbit/GTI

UPD

597

22:18

Remarks

ETKA

page: 001 EPIS 474

USA

suspension
shock absorber

front

  (1)   1K0 411 105 AP coil spring
1 paint mark
2 paint marks
1 paint mark
also marked with:
4 paint marks
1 paint mark

blue
orange
green

grey
white

2 PR-2UA+L06

  (1)   1K0 411 105 AQ coil spring
1 paint mark
1 paint mark
1 paint mark
also marked with:
1 paint mark
4 paint marks

violet
orange
blue

grey
blue

2 PR-2UA+L07

  (1)   1K0 411 105 BC coil spring
1 paint mark
1 paint mark
2 paint marks
also marked with:
4 paint marks
1 paint mark

violet
orange
blue

grey
blue

2 PR-2UA+L13

  (1)   1K0 411 105 BD coil spring
2 paint marks
2 paint marks
also marked with:
1 paint mark
1 paint mark

violet
white

grey
brown

2 PR-2UA+L14

  (1)   1K0 411 105 BJ coil spring
1 paint mark
1 paint mark
1 paint mark
also marked with:
2 paint marks
2 paint marks

red
blue
white

grey
brown

2 PR-2UA+L19

  (1)   1K0 411 105 BQ coil spring
1 paint mark
1 paint mark
1 paint mark
also marked with:
2 paint marks
2 paint marks

violet
white
green

orange
white

2 PR-2UA+L25

  (3)   1K0 412 303 B rubber stop for
shock absorber

70MM 2 PR-G07+2UA

   4   1K0 412 331 B suspension strut mounting 2

   5   N   910 216 01 shouldered hex. nut M14X1,5 2

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

4

SG

11

Illustration

411-00

Restrictions

Rabbit/GTI

UPD

597

22:18

Remarks

ETKA

page: 002 EPIS 474

USA

Pos Part Number Name Qty ModelRemarks

   6   1J0 412 359 cap 2

   7 + N   101 277 06 bolt, hex. hd. with shoulder M8X26 6

  (8)   1T0 413 031 DP gas-filled shock absorber 1 PR-G07+2UA+
L06,L07

  (8)   1T0 413 031 DN gas-filled shock absorber 2 PR-G07+2UA+
L13,L14,L19,
L25

   9   6N0 413 175 A boot 2

  10   N   909 548 01 innensechsrund-linsenschraube M12X1,5X80 2

  11   N   101 064 02 shouldered hex. nut,
self-locking

M12X1,5 2

  12 wheel bearing housing
             see illustration: 407-..

2

et_bt2.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

4

SG

11

Illustration

411-02

Restrictions

Rabbit/GTI

UPD

597

22:19

Remarks

ETKA

page: 001 EPIS 474

USA

suspension
shock absorber

front front drive+
GTI

   1   1K0 411 105 CG coil spring
2 paint marks
2 paint marks

red
grey

2 PR-G11+L35

   2   6N0 412 249 C ball bearing 2

   3   1K0 412 303 B rubber stop for
shock absorber

70MM 2 PR-G11

   4   1K0 412 331 B suspension strut mounting 2

   5   N   910 216 01 shouldered hex. nut M14X1,5 2

   7 + N   101 277 06 bolt, hex. hd. with shoulder M8X26 6

   8   1T0 413 031 EQ gas-filled shock absorber 2 PR-G11

   9   6N0 413 175 A boot 2

  10   N   909 548 01 innensechsrund-linsenschraube M12X1,5X80 2

  11   N   101 064 02 shouldered hex. nut,
self-locking

M12X1,5 2

  12 wheel bearing housing
             see illustration: 407-02

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

4

SG

19

Illustration

419-20

Restrictions

Rabbit/GTI

UPD

597

22:19

Remarks

ETKA

page: 001 EPIS 474

USA

steering wheel

   2   1K0 419 091 AN mult.steering wheel (leather) 1 GTI
PR-2FN

  06/05      TDL satin black/alum

  (2)   1K0 419 091 BN mult.steering wheel (leather) 1

  06/05      VFT satin black/alum

  (2)   1K0 419 091 BE multi-function sport steering
wheel (leather)
for vehicles with tiptronic

GTI 1 PR-2FP

  06/05      TDL satin black/alum

   4   N   907 991 01 bolt, with polygon socket hd.
.

M18X1,5X18 1

  (6)   1K0 419 685 A emblem lower 1 GTI

   7              see illustration: 953-50

   8              see illustration: 953-50

   9              see illustration: 880-00

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

4

SG

19

Illustration

419-30

Restrictions

Rabbit/GTI

UPD

597

22:19

Remarks

ETKA

page: 001 EPIS 474

USA

steering column

   1   1K1 419 502 R steering column            lhd 1

   2 + N   101 092 08 bolt, hex. hd. with shoulder M8X30 4

  (3)   1K0 419 250 P bracket for steering column 1

   4 + N   101 092 08 bolt, hex. hd. with shoulder M8X30 2

   5   1K1 419 293 G cross support            lhd 1

   6   N   106 012 01 screw, hex. hd. BM8X94X80 1

   7   N   909 915 01 screw, hex. hd. AM8X48 1

   8   N   105 608 01 plug A22 1

   9   N   010 335 17 screw, hex. hd. M8X35 1

  10 + N   101 208 03 bolt, hex. hd. with shoulder M8X85 2

  11   1K0 419 378 handle 1

  12   N   105 447 02 innensechsrund-zyl.schraube M6X10 2

  13 not a spare part for this
model

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

4

SG

23

Illustration

423-35

Restrictions

Rabbit/GTI

UPD

597

22:19

Remarks

ETKA

page: 001 EPIS 474

USA

steering gear
tie rod
           see parts bulletin:

GENERATION II

4/35

   1   1K1 423 055 C steering gear
F             >> 1K-6-250 000*

           lhd
1

  (1)  #1K1 423 055 CX steering gear
F             >> 1K-6-250 000*

           lhd
1

  (1)   1K1 423 055 E steering gear
F 1K-6-250 001>>*

           lhd
1

   3   N   909 501 01 round seal 60X2 1

   4   N   910 700 01 screw, cheese hd. M8X30 4

   5   1K0 498 147 A repair kit
thrust piece

passenger side 1

   6   WHT 001 268 set screw M38X1,5
passenger side

1

   7   N   907 615 01 sealing washer 34X3-N 2

  10   1K1 498 445 A repair kit for steering pinion            lhd 1

  11   1K0 423 360 plug M35X1,5 1

  12   WHT 000 119 lock nut M10 1

  13   N   910 693 01 round seal 88X1,5 1

  14   N   909 136 01 screw, cheese hd. M6X20 2

  15   1K1 498 619 A harness            lhd 1

  20   1K0 498 148 A repair kit
thrust piece

drivers side 1

  21   1K0 423 273 set screw drivers side 1

  22   1K0 423 359 plug 1

  25   1K0 423 810 A tie rod 2

  27   1K0 498 969 repair kit
steering gear

1

  28   1K0 423 831 A boot 2

  30   1K0 423 812 A tie rod end
                  marked with:

right
'A'

1

  31   1K0 423 811 E tie rod end
                  marked with:

left
'B'

1

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

4

SG

23

Illustration

423-35

Restrictions

Rabbit/GTI

UPD

597

22:19

Remarks

ETKA

page: 002 EPIS 474

USA

Pos Part Number Name Qty ModelRemarks

  32   N   011 164 15 hex. nut M16X1,5X8 2

  35 + N   908 349 01 retaining clip 55,5X7X0,6 2

  36   1K0 423 933 retaining clip 19,4-22,5 2

  40   N   906 350 01 hex. nut, self-locking M12X1,5 2

  41   1K1 423 187 sealing washer            lhd 1

 (42)   1K2 423 875 clamp 1

  43   1K0 423 884 A rubber mounting 1

  44   1K2 423 877 bracket 1

  45   N   105 797 01 bolt, hex. hd. with shoulder M10X76 4

  46   1K0 423 121 A threaded bushing M10 2

  50   1K0 423 982 heatshield 1

  51   1K1 423 981 J heatshield            lhd 1

  52   N   909 158 01 innensechsrund-zyl.schraube M6X7-R 5

  55              see illustration: 971-70

et_bt2.frm



ETKA

Model

GO
Year

2007
04.12.2006MG

Pos Part Number Name Qty Model

page: 001

4
SG

98
Illustration

498-00R
Restrictions

Rabbit/GTI
UPD

597
22:23

Remarks

EPIS 474

USA

>>02Q 498 081 1 set of differential pinions ball:92mm 1

>>1K0 498 099 B wheel shaft outer with joint
and attachment parts
comprising:

2

>>1K0 498 099 BX wheel shaft outer with joint
and attachment parts
comprising:

2

>>1KM 498 099 wheel shaft outer with joint
and attachment parts
comprising:

2

>>1K0 498 103 constant velocity joint with
boot, attachment parts and
grease
comprising:

inner 2

>>1K0 498 103  X constant velocity joint with
boot, attachment parts and
grease
comprising:

inner 2

>>1KM 498 103 constant velocity joint with
boot, attachment parts and
grease
comprising:

inner 2

>>1K0 498 103 A constant velocity joint with
boot, attachment parts and
grease
comprising:

inner 2

>>1K0 498 103 AX constant velocity joint with
boot, attachment parts and
grease
comprising:

inner 2

>>1K0 498 147 A repair kit
thrust piece
comprising:

passenger side 1

>>1K0 498 148 A repair kit
thrust piece
comprising:

drivers side 1

  1K0 498 201 A cv boot with attachment
parts and grease
comprising:

inner 2

  1K0 498 203 A cv boot with attachment
parts and grease
comprising:

outer 2

>>1K1 498 445 A repair kit for steering pinion
DREHMOMENTSENSOR
comprising:

           lhd 1

et_text.frm



ETKA

Model

GO
Year

2007
04.12.2006MG

Pos Part Number Name Qty Model

page: 002

4
SG

98
Illustration

498-00R
Restrictions

Rabbit/GTI
UPD

597
22:23

Remarks

EPIS 474

USA

  1K0 498 621 wheel bearing with mounting
parts
comprising:

2

>>1T0 498 621 wheel bearing with mounting
parts
comprising:
comprising:

2

>>1K0 498 969 repair kit
steering gear
comprising:

1

et_text.frm


	01.pdf
	02.pdf
	03.pdf
	04.pdf
	05.pdf
	06.pdf
	07.pdf
	08.pdf
	09.pdf
	10.pdf
	11.pdf
	12.pdf
	13.pdf
	14.pdf

